For Serial Nos.
670,000 & Higher

Ak

MFG. CO. INC.

PARTS MANUAL

RONTRUNNE

DIESEL MODELS

CONGRATULATIONS on the purchase of your new Exmark mower. This product has been carefully designed and manufactured to give you
a maximum amount of dependability and years of trouble-free operation. If additional information is needed, or should you require trained
mechanic service, contact your authorized Exmark equipment dealer or distributor. If you need to order replacement parts from your dealer,
always give the model number and serial number of your mower as well as the part number, description and quantity of the part needed.

The Serial No. Plate on the right side of the unit under the fuel tank. For ease of ordering and reference, we suggest that you record the
information requested in the following identification table.

Place Model No. and Serial No. Label Here Engine Model No. and Spec. No. (Code)
(Included in Literature Pack)
or Fill in Below

Engine Serial No. (E/No)

Model No.

Date Purchased

Serial No.

Part No. 109-4335 Rev. A



EFFECTIVE DATE: September 1, 1995

Program

If your Exmark dealer does not have the Exmark part in stock,
Exmark will get the parts to the dealer the next business day or
the part will be FREE* Guaranteed!!

How the Program Works

1.

EXMARK PARTS PLUS® PROGRAM

If dealer does not have part in stock for a "down" unit at

the time of request by customer, the dealer contacts his

distributor by 1:00 p.m., local time, and requests Exmark
Parts Plus® shipment of six (6) line items or less.

Distributor ships part(s) to dealer or customer, as
requested by dealer, same day, overnight UPS Distributor
bills dealer for part and freight charges where applicable.

EXMARK ans PLus®

If distributor does not have the part(s) in stock to satisfy
Exmark Parts Plus® order, he contacts Exmark by
3:00p.m., central time, with an Exmark Parts Plus® order of six (6) line items or less.

If order is received by 3:00 p.m. central time, Exmark ships part(s) direct to dealer or customer, as requested by
distributor, same day, overnight UPS, Exmark bills the distributor for parts and shipping charges, where applicable.

The customer pays for the part and freight if it is shipped under the Exmark Parts Plus® and if it arrives in accordance
to the program.

Who pays for the part and freight if it fails to arrive overnight in accordance to the program?
A. Under any circumstance the customer does not pay.

B. If the part does not arrive overnight due to:

1. The dealer not submitting the Exmark Parts Plus® order to his Exmark distributor by 1:00 p.m., the dealer
pays for the part and freight.

2. The Distributor being unable to ship the part the same day or not submitting the Exmark Parts Plus® order
to Exmark by 3:00 p.m., central time, the Distributor pays for the part and freight.

3. Exmark being unable to ship the part and the Exmark parts order is received by 3:00 p.m., central time,
Exmark pays for the part and freight.

4. If the part does not arrive overnight due to the shipper (UPS), the shipper pays for the freight and Exmark
pays for the part.

The following restrictions apply -- The Exmark Parts Plus® Program is available only through participating Exmark
Dealers and applies only to orders submitted on this program Monday through Thursday. Parts Plus service is available only
in the 48 contiguous United States. UPS has initiated a Saturday delivery program to many areas of the continental United
States and can be requested for an overnight shipment on Friday to be delivered Saturday. The next day air charge, plus the
Saturday delivery fee will be the responsibility of the purchaser. Exmark Mfg. will assume no responsibility for Saturday
delivery shipments. To qualify, all Exmark Parts Plus® orders must be received by Exmark by 3:00 p.m., central time. Orders
must be six (6) line items or less. Exclusions from the Exmark Parts Plus® Program are: Any wholegood or accessory in its
entirety, engines and engine replacement parts, 5-speed Peerless transmissions and 5-speed transaxles, hydraulic or
hydrostatic wheel motors, cutter decks and engine decks or any item exceeding United Parcel Service size and weight
restrictions.

Due to UPS restrictions, aerosol spray paint is considered a hazardous material and cannot be shipped via UPS next day or
Second Day Air.

Exmark Manufacturing stocks a limited supply of parts for transaxles, pumps and wheel motors. These parts can be ordered

for Next Day Air shipment but will not be guaranteed per the Parts Plus Program




READ OPERATOR’S MANUAL BEFORE
OPERATING OR SERVICING EXMARK EQUIPMENT.

TABLE OF CONTENTS

Description Page
Auxiliary Hydraulic Group ........coeeveviiiiiiiiieeiieeeeie e 14
(@feT0] 1o ]o €10 11 ] o JE 13
D]Tor= 1 €] o ] | o I 20
Electrical Diagram ...........ccoooviiiiiiiiii e, 18
Electrical Logic SchematiC...........cccoovviiiiiiiiiiiii e, 19
Electrical GroUP .........viviiiii e 17
ENGINE GroUP oovvnieiii e 11-12
U I ] (0] U o 10
HydrauliC GroUP......ccuuiiiiiiii e 15-16
Main frame GroUP......ooevieiieeiie e 3-5
\[o] i o] g M @feTq |1 o] I €] (o]0 ] o I 9
Park Brake Group.........ccouoiiiiiiii e 8
PTO DrivVe GIOUP . .cieveieiiii et eeie e et e e e et e e e e eees 7
Rear Frame GroUpP.......coouoviiiiiiiien e 6



MAIN FRAME GROUP

Item | Part No. DESCRIPTION Qty. Item | Part No. DESCRIPTION Qty.
1 1-323142 Nut, Push 1/2.....coooiiiiiiiiiiiiiiieeeeee 2 29 | 3296-7 Nut, Nyloc 7/16-20.......cccuveeeeeiiiiiiieeeene 2
2 109-2365 BUMPET ..o 4 30 | 109-0768 SKkirt, RUBDET...........ouvviiiiiiiiiiiiiiiiees 1
3 | 3256-14 Washer, #10 Std.......cccceeveeiiiiiiieieeeee 9 31 | 109-3547 Asm, Front Console W/Decals............... 1
4 1-633859 Frame, Seat...........ccoovviiiiiiiiiiiiiiieeeeeeeas 1 32 | 109-2008 Cushion, Seat Bottom/W Switch............ 1
5 1-803035 RiVet 3/16 X 1/4 ..cccooiiiiieieeeeeeeee e 9 33 | 109-2009 Grp, Seat Track .......eeevviiiieiiiiiiiiiieeen. 1
6 | 98-5975 Washer, Spring Disk 3/8 ........ccccceeeeenne 8 34@ | 109-2005 Asm, Seat W/Decal ..........ccccuuveveeeninnnns 1
7 | 103-0291 Cushion, Armrest LH... R 35 | 109-2360 Decal, Top Console.......

8 103-0292 Cushion, Armrest RH..........cccocvvvvvvnnnnnn, 1 36 | 109-3478 Asm, Wheel & Tire (RH)
9 103-2882 Decal, Exmark LOgO..........cccvviuuvreeeeennne 2 109-3156 WhHEEl ..cooviiiiiiiiiiiii 1
10 | 103-3520 Seat, Back ......cccuvveeiiiiiiii, 1 103-6771 Tire, 24x12-12 A Ply....ooviiiiiiieieeeeees 1

118 | 103-4553 Asm, ROPS Fold Pin...........occoiieiiennnn. 2 37 | 3296-39 Nut, NyloC 3/8-16........oeeeeeiiiiiiiiiieaeiiis 4
12 | 1-543401 Spacer, Seat Track ........cccceeeeeeviiiiinennn. 2 38 | 109-3637 Decal, Service Aid .........ooovvvvveviiiiiiiinnnn. 1
13 | 103-8383 Screw, HWH 1/4-20 x 3/4 Taptite........... 11 39 | 110-0413 Kit, Seatbelt.........coooiiiis 1
14 | 103-5161 Link, Seat Stop .....ooovvvviiiiieeeiiieeeeeee 2 40 | 242-50 Nut, Lug 1/2-20.....cccoiiiiiiiieeeiiiiieeeeee 8

154 | 103-6761 Asm, Seat Frame...........ccoeeeevviiiieneennnnns 1 41 | 283-69 Pin, Clevis 1/2 X 3 1/2.....cccccciiininnnns 2
16 | 103-6765-03 Latch, Seat .........cccuveeeeeeiiiiiiiiiiee e 1 42 | 322-5 Screw, HH 5/16-18 X 1......c.cceeeeviiiiinnnnn. 8
17 | 32128-33 Nut, Whizlock 1/4-20 43 | 322-7 Screw, HH 5/16-18 x 1 1/2... .2
18 | 9264964 Bolt, HWH 5/16-18 x 3/4 Tap 44 | 323-6 Screw, HH 3/8-16 X L....cccvvveiieeiiiiieen. 2
19 | 32128-20 Nut, Whizlock 5/16-18..........ccccouveeeeeennn. 45 | 323-8 Screw, HH 3/8-16 X 1 1/2......ccccevvunneenn. 8
20 | 3296-73 Nut, Nyloc 1/4-20 ......ceviiiiieiiiiieeeeeee 2 46 | 323-9 Screw, HH 3/8-16 X 1 3/4......ccccovvuunennn. 2
21 | 103-8316 SPHNG e 1 47 | 3212-4 Screw, HH 7/16-20 X 1.....ccvvveeeiiiiiieenn. 2
22 | 103-8826 Link, Lower Seat Stop.........coceevveeeeeenne 2 48 | 3296-29 Nut, Nyloc 5/16-18.......ccevvveeeiiiiiieeeeene 4
23 | 103-9446-03 Plate, Seat MoUNt .........cocvviviiieeeeeiiiinns 1 49 | 3256-3 Washer, 5/16 Std.........cccceeeiiiieieeeniinns 6
24 | 1-633080 BUSHING.....coiiiiiiieeeee e 2 50 | 3256-4 Washer, 3/8 Std.........ceeeeeiiiiiiiiiieeiies 1

254 | 109-2817 Kit, ROPS ...t 1 51 | 3290-357
26 | 107-2102 Decals, Warning ........cccccceeeeeeiiiiieeeeenenne 1 52 | 109-3479
27 | 107-3155 Cotter, Hair Pin Double Loop ... .2 109-3156
28 | 109-3633-03 Support, Angled Seat..........cccooeeiiniannnens 2 103-6771

Exmark black touch up spray paint — Gloss black

B Includes ROPS fold pin plus hairpin, item #27.

¢ Rollover protection frame is serviced as a complete assembly only. Includes complete ROPS frame, mounting
hardware, fold pivot and locking hardware, seat frame assembly item #15 and seat belt assembly item #39.

® Includes armrests and seat back decal. Does not include seat belt or tracks.

+ Does not include item #19 or #48.




MAIN FRAME GROUP

UNITS WITH
FR724 DECK ONLY

SPACER | uGNUT

Torque to
90-95 ftbs. 10
REFERENCE DECK MANUAL N g
& Torque fo
FOR PART NUMBERS 90-95 ft-bs,




MAIN FRAME GROUP (cont.)

Iltem | Part No. DESCRIPTION Qty. Iltem | Part No. DESCRIPTION Qty.
1 | 1-513747 Decal, Battery ........ccccoovvveeiiieeiiieeeee, 1 28 | 109-3461-03 ArmM, PiVOL........cocoueiiiiiiiiiiieeiiieesieeeeis 2
2 | 1-523157 WaSher ..o 4 29 | 109-1257-03 HoOK, HOO.........ccocviicieiiieiencciee e 2
3 | 1-643189 Keeper, Rubber Latch. 2 30 | 109-3198 Hood W/Decal ........... e 1
4 | 1-806003 Hairpin, Cotter........ccccovvvveeiiiieeiiiieee 2 31 | 109-2858 Asm, HOOd.........cocoviiiiiiiiiiiiecee 1
5 | 1-806005 Hairpin, Cotter........cocovvviienniieeiiiieee 1 32 | 109-1990-03 Screen, HOOd........cccevviieeiiieeeniieeiiienne 1
6 | 1-808285 Pin, Clevis 3/8 X L 1/8 .......cocvveveeireeennn 2 33 | 109-2004 Roller, Lock Lever..........cccoovveviiiieennnne 2
7 | 5-0652 34 | 109-2114 Decal, Frontrunner..........ccccooeveveeieennnn. 1
8 | 93-2699 35 | 109-2355 Decal, Spring Loaded ... 2
9 | 98-4361 36 | 109-2356 Decal, Motion Control ............c.ccccevenenen. 1
10 | 100-1663 37 | 109-2357 Decal, Motion Cntl/Park Brake............... 1
11 | 103-1166 38 | 109-2396 Decal, Pump Drive Release................... 1
12 | 32151-36 39 | 302-19 Zerk, 1/4-28 Str....cceevcieiiciieiieceeeee 2
13 | 109-2764 Asm, Main Frame W/Decals .... 1 40 | 3224 Screw, HH 5/16-18 x 7/8.. e 8
14 | 103-7218 Decal, Pump Fan Warning..................... 1 41 | 323-11 Screw, HH 3/8-16 X 2 1/4.......ccccvvuveennn 2
15 | 103-9727 Latch, HItCh.......ccooveviiiiiiceen 2 42 | 323-8 Screw, HH 3/8-16 X 1 1/2......ccccccvevunnne. 2
16 | 107-2112 Decal, Danger........cccccovvveeriieeiiieeeene 1 43 | 325-18 Screw, HH 1/2-13 X4 1/2....ccocveeiiiienne 2
17 | 107-8042 Bumper, Rubber.........c.cccccoviiiiiiiien. 2 44 | 3256-23 Washer, 5/16 SAE ..........cccovevniieeninenne 16
18 | 109-0075 Asm, Hitch 45 | 3256-24 Washer, 3/8 SAE
19 | 109-0080-03 WId, Hitch 46 | 3256-26 Washer, 1/2 SAE
20 | 109-0325 Pin, FUll Fold.........cocooiiiiiiieeee 1 47 | 3256-27 Washer, 5/8 SAE.........ccccooiiiiiniiieee 2
21 | 109-0411 SPIING ceviieiiiie et 2 48 | 3269-10 WaSher......cooviiiiiiiii e 6
22 | 109-0435 BUShING......ooiiiiiiiiiiicee e 4 49 | 3269-24 RIVET ...
23 | 109-0450 50 | 3296-23 Nut, Nyloc 1/2-13.......

24 | 109-2772 51 | 3296-29 Nut, Nyloc 5/16-18

25 | 109-2773 Asm, Spring Bellcrank W/Decals (RH)...1 52 | 3296-39 Nut, Nyloc 3/8-16.......ccccuveeiiiiiiiieenine. 4
26 | 109-2774 Asm, Spring Bellcrank W/Decals (LH) ...1 53 | 32120-19 E-RiNG .ooiiiiiie e 2
27 | 109-0634 WiId, Spring AnNChor......c.coviiiiiiiiiieenne. 4 54 | 32120-47 Ring, Retaining ........cocooiiiiiiiiieiiiiene. 4

Exmark red touch up paint (spray paint - P/N 1-850337 - .6 oz liquid bottle - P/N 103-9140).
Exmark black touch up spray paint — Gloss black

5




REAR FRAME GROUP

T
i ORENT
WASHERS
| ASSHOWN
|+
Iltem | Part No. Description Qty. Iltem | Part No. Description Qty.
1 1-513746 Decal, MUffler.........cvvveviiiiiiiiiiiiiiiiienens 2 21 | 103-9789-03 Guard, HOSE ......cccccuvurniiriiiiiiiiiiiiiiinaanans 1
1-543508 Cup, Bearing Tapered Roller.................. 4 22 | 103-9868-03 WId, Caster FOrk .........cccoeveiuvieieeeennnnnes 2
3 | 1-543509 Cone, Bearing Tapered Roller .4 23 | 103-9974 Washer.......ccccceeevines
4 1-543511 Seal, Grease......ccuvuvevvrerernrrieiereeneennnnnnns 2 24 | 105-7699 Strip, Seal
5 | 1-633508 Washer, Spring DisK ..o 6 25 | 109-2769 Asm, Rear Guard W/Decals .................. 1
6 | 1-633585 Bearing, Cone Tapered Roller................ 4 26 | 109-1312-03 Cover, MUffler.........ccooveeiiiiiiiiiieeiies 1
7 | 1-643188 LatCh.eeeeeee e 2 27 | 302-19 Zerk, 1/4-28 Str....ocuveeeeeeeiiiiieieee e 1
8 | 1-811010 PlUG oo 2 28 | 322-3 Screw, HH 5/16-18 X 3/4........cccevvuvneeenn. 7
9 103-0063 Seal, Double Lip.......ccooviiiiiieeeeiiiiiieenn. 4 29 | 323-6 Screw, HH 3/8-16 X 1.............cceeeeeeennnn. 4
10 | 103-2768 Guard, Seal.......ccccceeeiiiiiiie e, 4 30 | 325-39 Screw, HH 1/2-13 X9 1/2......cceeeiiiineenn. 2
11 | 103-3051 Spacer, NUt.......cceeeieiiiiiiieeee e 4 31 | 325-5 Screw, HH 1/2-13 x 1 1/4......ccoeevnnneenn. 6
12 | 923786 RIVEL ..o 4 32 | 327-24 Screw, HH 5/8-11 x5 3/4......ccccovvinnnnnnn. 1
13 | 103-3799 Asm, Caster Wheel.. 2 33 | 3256-23 Washer, 5/16 SAE R
14 | 103-4882 Cap, Grease ..........uuvevevererererirereririninenens 2 34 | 3256-4 Washer, 3/8 Std..........ccoovvvvviiiiiiiiiiiienen. 2
15 | 103-5156 AXle, CaSter ......coveeiiiiiiiiiee e 2 35 | 3290-357 Nut, Whizlock 3/8-16 ..........ccocecuuveeeeenne 4
16 | 103-6825 Bearing, Sleeve..........ccooceeeiiiiiiiienennnn, 2 36 | 3296-23 Nut, Nyloc 1/2-13......eeieiiiiiiiiieeeees 2
17 | 103-7957-03 WId, Dual Caster Tube............ccceereunnns 1 37 | 3296-51 Nut, NyIOC 3/4-10......coveiieeiiiiiiieeeeeis 2
18 | 103-8347 Asm, Dual Rear Wheels.............cccccoue.. 1 38 | 3296-53 Nut, Nyloc 5/8-11.......ccccvviviiiiiniiienne. 1
19 | 103-9045-03 WId, Rear Frame Dual Wheel................ 1 39 | 32128-20 Nut, Whizlock 5/16-18 ...........ccccuveeeenne 7
20 | 103-9051 Bearing, Thrust ........ccooviiiiiiiiiiiicce, 2 40 | 32128-49 Nut, Whizlock 1/2-13 ...........cccccvvvvvnnnnnn. 6

Exmark black touch up spray paint — Gloss black



PTO DRIVE GROUP

20

INSTALL OPEN END

OF SEAL OUTWARD
Item | Part No. DESCRIPTION Qty. Item | Part No. DESCRIPTION Qty.
1 1-413088 SPACEN ...t 1 18 | 103-8073 Asm, Linedrive Idler...........cccccovvvevenenn. 1
2A | 1-803050 Setscrew, 5/16-18 X 3/4 .......cccevvvvvvvennnns 2 19 | 103-8366-03 Guard, Linedrive ..........cccoceeennnnnnivnnnnnnns 1
3 | 1-807525 Bolt, Carriage 3/8-16 X 2 3/4 ........c.cc...... 1 20 | 103-8390 Belts, Matched Pair .............ccccveeeiiiinns 1
4 | 5-1336 Key, Machine 1/4 X 1/4 X 2.......ccccvvevueeee. 1 21 | 106-7159 O-RiNG ..o 2
5 92-8799 Bearing, Flanged...........ccccccoviiiiiiinennnnn. 2 22 | 109-0431-03 Arm, Idler.......cuuumeiiiiiiiiiiiiiiiiieaas
6 | 98-5975 Washer, Spring Disk 3/8 ... ....B 23 | 251-347 Bearing, Ball Deep Groove ..
7 | 103-2916 Guard, TOP...cooieiieeeee et 2 24 | 302-40 Zerk, 90° 1/4-28.....ccveeeieeieee e
8 103-3330 Spring, EXtension...........ccccccveieiiiiienenn. 1 25 | 323-10 Screw, HH 3/8-16 X 2...........ccceeeeeeeennnn. 1
9 103-3504 Bearing, Spherical..........ccccccoiiiiiiiinannn. 2 26 | 323-16 Screw, HH 3/8-16 X 4.............ccoeeeeeenn. 1
10 | 103-3506 Seal, Single Lip. ... 27 | 323-6 Screw, HH 3/8-16 X 1.............cceeeeeeennnn.
11 | 32151-13 Ring, Retaining ..... 28 | 323-7 Screw, HH 3/8-16 x 1 1/4
12 | 103-6409 Asm, Pump Idler 29 | 323-8 Screw, HH 3/8-16 x 1 1/2
13 | 103-6779-03 Shaft, Line ........coceevviiiiiiiiiiiiiccieeee 1 30 | 32120-10 Ring, Retaining ........cccccoocveeviieeiiineeen. 2
14 | 103-6813 Pulley, Idler ..., 1 31 | 3218-3 Nut, Jam 3/8-16.......ccceivreeeeeiiiiieeeeies 1
15 | 103-6814 SNEAVE ....oeiiiiiiiiiice 1 32 | 3256-4 Washer, 3/8 Std.........ceeeeeiiiiiiiiiieeiies 1
16 | 103-6836 SPACEN ...t 1 33 | 3290-357 Nut, Whizlock 3/8-16 .......ccceeeiiiivinenann. 15
17 | 103-8012 Spacer, Spring........ccooviiiiiiiniiee, 1

Exmark black touch up spray paint — Gloss black
A Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on setscrew, item #2.

7




PARK BRAKE GROUP

Item | Part No. DESCRIPTION Qty. Item | Part No. DESCRIPTION Qty.
1 | 1-633102 Bearing, Flanged...........cccccoiieiiniiennnnn. 2 15 | 1-513140 Bearing ......cocoevieeeiiiieeiee e 2
2 | 3234 Screw, HH 3/8-16 X 3/4 ......ccocveveviiiens 4 16 | 103-0608 Balljoint.......ccoviiiiiiiiiiiiee e 1
3 | 3290-357 Nut, Whizlock 3/8-16...........ccceevvuvreennnnen. 9 17 | 103-4399 Rod, Linkage Brake ...........c.cccoevieiennnnen. 1
4 | 109-0262 18 | 3219-3 Nut, Hex 3/8-24...........

5 | 3256-4 19 | 3256-24 Washer, 3/8 SAE

6 | 1-633630 20 | 3272-10 Pin, Cotter 1/8 X 3/4 ......ccovvviiiricieeniene 1
7 | 322-9 Screw, HH 5/16-18 x 1 3/4 ........ccccueenee. 2 21 | 323-7 Screw, HH 3/8-16 X 1 1/4.........ccecvunenee. 1
8 | 3296-29 Nut, Nyloc 5/16-18 .......coeevviiieiiiiiieiinee. 4 22 | 32120-47 Ring, Retaining ........ccccoooveevieeiiiiee,
9 | 322-6 Screw, HH 5/16-18 x 1 1/4 .... 2 23 | 1-633268 Grip, Brake Lever....

10 | 103-0126 BUShING......oooiiiiiiiiiicee e 2 24 | 103-4388 SPING et
11 | 3256-3 Washer, 5/16 Std..........ccccevvvviiiciiniennn. 2 25 | 109-0130 Link, Brake ........cccoovvvieinieeieneceee 2
12 | 109-0132 Asm, Brake Linkage.............ccccoeeueeennnnn. 2 26 | 109-0131 Clevis, Brake ........ccccouveeiiieiiniiieniieees 2
13 | 103-8625-03 WId, Brake Cross Shaft .........c.ccccceeenne 1 27 | 109-1192 Asm, Brake Lever W/Grip & Bearings.... 1
14 | 3296-59 Nut, Nyloc 3/8-16 Thin .........cccevcniennnee. 2 28 | 323-59 Screw, HH 3/8-16 X 5...ccoivviiiiiiieiiiienns 2

Exmark black touch up spray paint — Gloss black




MOTION CONTROL GROUP

5 1 )
%

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 1-303105 Yoke, Adjustable...........ccocveiiiiiieniinennn 2 21 | 109-3618 WId, Control Shaft .........ccccoevviieiinene 2
2 | 1-323245 Spring, COMPression .........ccoccveeerieeennns 2 22 | 3290-357 Nut, Whizlock 3/8-16 ..........ccoceevuveennnen. 8
3 | 1-403180 Screw, HH 5/16-18 x 1 1/4 Sp......cccc.... 4 23 | 3296-29 Nut, Nyloc 5/16-18........ccccevvvveeiieiennnn.
4 | 1-543017 Balljoint...........ccoee.. 24 | 32128-20 Nut, Whizlock 5/16-18 ...

5 | 1-603735 Bushing, Flanged 25 | 106-5335 Washer, Wave.........cccccevniiiniiieiinnenn

6 | 1-603737 Bolt, Neutral Return ..........ccccceevvieeennnen. 2 26 | 103-8286-03 WId, Pump Ctrl (RH).......ccoevirviieniiienns 1
7 | 1-603807 SPIING ceeveieiiiie e 2 27 | 103-8285-03 WId, Pump Ctrl (LH) ...oooviiiiiiiiiieiiieees 1
8 | 1-633102 Bearing, Flanged...........ccccooviniiiieennnn. 4 28 | 103-8300 Link, Tracking ROd...........cccocvvveiiniennnnn. 2
9 | 1-633152 Balljoint, LH.......cccooviiiiiieeeeeee 2 29 | 109-2339 Damper, Motion Control...............cccceve.. 2

10A | 1-803022 Setscrew, 5/16-18 X 5/8 ..........ccccvevveenne. 2 30 | 322-12 Screw, HH 5/16-18 x 2 1/2.........cccccvnee. 2
11 | 1-804524 Nut, Hex 5/16-24 (LH) .....ccovivveeiiiieeee. 4 31 | 322-6 Screw, HH 5/16-18 x 1 1/4........ccocveene 2
12 | 1-808280 Pin, Clevis 5/16 x 1 ..... 2 32 | 3234 Screw, HH 3/8-16 x 3/4
13 | 98-5975 Washer, Spring Disk 3/8...........ccccovenneen. 6 33 | 323-6 Screw, HH 3/8-16 X L......cceeevvveeeniiienns
14 | 103-1361 SPACEN ...t 2 34 | 3217-6 Nut, Hex 5/16-18........cccccveirieeeiiiiennnn. 4
15 | 103-3457 Asm, Handle W/Grip (LH) ......ccoevcvrennnene 1 35 | 3219-2 Nut, Hex 5/16-24.........cccovevveniriiieennnne 6
16 | 103-3458 Asm, Handle W/Grip (RH)........cccccvennnn. 1 36 | 3220-2 Nut, Jam 5/16-24 .......ccoocviiiiiiiiiieaee. 6
17 | 103-3456 Grip, Control Lever.......... 37 | 3256-2 Washer, 1/4 Std........cccoceiiiiiniiieinnene 2
18 | 109-3623 WId, Lever Control (LH) 38 | 3272-5 Pin, Cotter 3/32 X 1/2....ccceevvieieiiieee. 2
19 | 109-3622 WiId, Lever Control (RH)...........cccceeennnee. 1 39 | 109-2582 Asm, Tracking Rod ........ccoocviiiiiieiinnnn. 2
20 | 103-8262 Tab, Motion Cntrl ... 2

Exmark black touch up spray paint — Gloss black.
A Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on screw, item #10 & screw, item #32 going into control shaft
weldment item #21.



FUEL GROUP

THROTTLE
BRACKET

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 1-303287 Tie, Cable 51/2 (Small) ..........cceeevineenne 3 21 | 109-0347 Cap, Fuel (Diesel)........ccoovvviriiieniiicnins 1
2 1-303334 Washer, Spring Disk 5/16 ............c......... 2 22 | 109-2776 Asm, Console W/Decals............c.c......... 1
3 1-323385 KNnob, 3 Prong......ccococuvieeeeeiiiiiiieeeeeeee 1 23 | 109-4478 Asm, Fuel Tank .......cccccovvvveveiiiiiiiiiiiinen, 1
4 | 3220-1 Nut, Jam 1/4-28 ......cccoovvvieriiiiiieieee, 2 24 | 3296-2 Nut, Nyloc #10-24 .......cocovvviiiiiiiiiiee. 2
5 | 1-603175 Knob, Ball ........cccoooiiiiiiiiiiiiic 1 25 | 109-1202 Hook, Fender..........ccccooviiiniiiiiciicn, 1

6l | 1-633023 Stud, Fuel Tank .........ccccvvvvevevevevivininnnnns 4 26 | 109-1213 Gauge, Fuel........ccoeveeiiie 1
7 | 1-633349 Spring, COMPression .........cocveeevveeenens 4 27 | 109-1226 Asm, Fender........cccccovoiiiiiiiiiniiie 1
8 | 2412-108 Clamp, HOSE .......cooeviiieiiiiiiiiececicee 10 28 | 3256-23
9 | 1-805005 Washer, Lock 5/16 Heavy...................... 2 29 | 109-4482
10 | 1-807513 Bolt, Carriage #10-24 x 1/2 ... 2 109-4483
11 | 95-8972 GrOMMEL......ooiiiiiiiiiiieeie e 1 30 | 109-2358
12 | 98-7612 Filter, FUel.......ccccoiiiiii 2 31 | 109-2572
13 | 103-1636 Decal, Diesel Only ........ccccocvveeiiiicennnnn. 1 32 | 109-2652

14A | 109-6627 Fitting, Fuel Bulkhead ...............cccccoee. 2 33 | 109-2660

103-2784 O-RiNG v 1 344 | 109-2661
15 | 32128-33 Nut, Whizlock 1/4-20...........ccccvvuveennnen. 2 35 | 109-2698
16 | 110-8752 Hose, Fuel Line 14"...........cccoveiviveennnnn. 1 36 | 3296-47 Nut, Nyloc 5/16-18 Thin...........cccceeeeee. 6
17 | 110-4111 Hose, Fuel Line 7 1/2".........cccoovviveennnnn. 2 37 | 110-0047 Hose, Fuel Line 2 3/8" .........ccoevvvvennen. 1
18 | 107-0122 Pump, Fuel .......cccooiie 1 38 | 304-46 Valve, Draincock 1/4...........ccoevvvevevenenen. 1
19 | 108-5928 Swivel, Cable Stop........cccccveeeeeiiiiiiieenn. 1 39 | 321-3 Screw, HH 1/4-20 X 5/8........cccoovviiiinnnn. 2
20 | 109-0284 Hose, Fuel Line 29".........ccooviiiiiiiennnnn. 1 40 | 322-3 Screw, HH 5/16-18 X 3/4....ooviiiiiiiiiennns 4

Exmark black touch up spray paint — Gloss black
B Use Pro-Lock, Retaining Type (P/N 1-840023, .5ml tube) on stud threads, item #6 going into the tank.

A Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on fuel fitting, item #14.

€ Snug fit only on slotted holes, Do Not Overtighten, tank must be able to expand.

10




ENGINE GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 1-303334 Washer, Spring Disk 5/16 ...................... 4 22A | 33114-030 Screw, HH M8-1.25 x 30mm.................. 3
2 1-543610 WaShEr ....ocoiviiiiiiiieeeeieeeeeeeeeeeeeeeeeeeeeee 1 23 | 109-2361-03 Bracket, Clutch Anchor...........ccccccuvvnnnne 1
3 1-603610 Washer, Spring Disk 7/16 ...................... 2 24 | 109-2362 Link, CIUtCh.......uuviiiiiiiiiiiiiiiiis 1
4 | 1-613235 Washer ... 4 25 | 109-2587 Fan ... 1
5 | 1-633545 SPACEN ...oeiiiiiiiiiie e 2 26 | 109-2675 Spacer, Fan.........cocco
6 | 1-633630 Grommet .2 27 | 109-2763 Spacer, A-T...........

7 1-805005 Washer, Lock 5/16 Heavy...................... 2 28 | 109-2783 Gasket, Exhaust

8 | 93-6099 Washer ... 2 29 | 3224 Screw, HH 5/16-18 X 7/8.........ccccvcuureeenn. 1
9 | 103-0608 Balljoint ........cveeieiiiiie e 1 30 | 322-5 Screw, HH 5/16-18 X 1......ccceeeeviiiiiennn. 2
10 | 1-805004 Washer, Lock 1/4 Heavy..........cccccceeennn. 2 31 | 322-6 Screw, HH 5/16-18 X 1 1/4...........c..uueee... 2
11 | 103-3567 Link, Rear A-T AXial ........cccoevviiiiienennnnnn. 1 32 | 323-7 Screw, HH 3/8-16 X 1 1/4........ccevvunneenn. 1
12 | 103-3568 1S0lator, AT ..o 1 33A | 3212-6 Screw, HH 7/16-20 X 1 1/2......ccccouuneeen.. 1
13 | 103-3745 ASM, RRA-T .o 1 34 | 3220-3 Nut, Jam 3/8-24 .......ccooiviiiiiiiiiiieeeeee 1
14 | 109-6627 Kit, CIUCN ..cooeviiiiiiieeeeeeeeeeeeeeeeeee 1 35 | 3253-5 Washer, Lock 3/8 Heavy...........cccceeuuue 1
15 | 103-6773 Shaft, Flywheel ..........ccccoviiiiii. 1 36 | 3256-23 Washer, 5/16 SAE........c.ccooiiieveeeiininnes 2
16 | 103-6774 SNEAVE ....oeiiiiiiiiiie e 37 | 3256-24 Washer, 3/8 SAE.......cccccoeiiiiiiieeeieiies 1
17 | 109-2901 Belt................ 38 | 3296-6 Nut, Nyloc 3/8-24 ... 1

18 | 109-2855 Kit, Muffler 39 | 32128-20 Nut, Whizlock 5/16-18 ............ccccueeeeenne 4
19 | 108-5922 Bracket, Throttle Support............cccceee... 1 40A | 33103-040 Screw, HH FLG M6-1 x 40mm............... 4
20 | 109-0787-03 Bracket, Muffler Mounting ...................... 1 41 | 33113-012 Screw, HH M6-1 X 12mm............ccceveeee. 2
21 | 109-1211 Solenoid, Fuel.......cccccooiiiiiiiiieiiiiiiiieen. 1 42A | 33114-020 Screw, HH M8-1.25 x 20mm.................. 8

Exmark black touch up spray paint — gloss black.

A Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on screws,

L 4

Includes item #28.

Kubota Replacement Parts List
(Refer to Engine Owner’s Manual)
Description

Engine Oil Filter..........cocevviiiiniiiennnnn

Kubota Part No.
15853-3243

11

item #22, #33, #40 & #42




ENGINE GROUP (cont.)

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 1-303334 22 | 109-1977 Hose, Air Intake........cccccvveiiieeiiiecenen. 1
2 | 1-805005 23 | 109-2003-03 Shield, Air Cleaner...........ccceevveeeriinnenns 1
3 | 66-6480 24 | 109-2019-03 WId, Bracket Air Cleaner .............cc........ 1
4 | 83-1040 25 | 109-3539 Asm, Air Cleaner ........cccccoeceeevcieeninnene 1
5 | 86-1990 26 | 109-2819 Latch, Nelson Air Cleaner 2
6 | 93-6099 27 | 109-2820 EJECON oo 1

7A | 98-9322 Screw, SH M10-1.25 x 20mm ................ 10 28 | 3224 Screw, HH 5/16-18 X 7/8........cccccvvveeennn 2
8 | 103-0608 Balljoint ..o 1 29 | 322-5 Screw, HH 5/16-18 X 1.......cocvvvveviniennns 8
9 | 103-1058 Bracket, Air Filter ..........ccccoieeiiniennnn. 1 30 | 322-7 Screw, HH 5/16-18 X 1 1/2......cccovuvennn 1
10 | 103-1060 Cover, Air Filter W/Latch.......... el 31A | 323-12 Screw, HH 3/8-16 x 2 1/2.

11 | 103-1326 Filter, Safety Air .....ccccoovieeiieeiecee, 1 32 | 323-8 Screw, HH 3/8-16 x 1 1/2

12 | 103-1327 Filter, Al .....oooiiiieee e 1 33A | 325-10 Screw, HH 1/2-13 X2 1/2....ccccoeeiiiiienns 2
13 | 103-3567 Link, Rear A-T AXial .........ccovveviviniennnn. 1 34 | 2412-42 Clamp, HOSE......cveeiiiiieiiiiieice e 3
14 | 103-3568 Isolator, A-T 35 | 3217-6 Nut, Hex 5/16-18.........ccccverrieeeiiiiennen.
15 | 103-3745 Asm, RR A-T 36 | 3220-3 Nut, Jam 3/8-24.........

16 | 103-6743-03 WId, Engine Bracket (RH) 37 | 3256-24 Washer, 3/8 SAE

17 | 103-1022 Isolator, Rear .........ccccouviieeniieeiiiieeee 2 38 | 3296-39 Nut, Nyloc 3/8-16.......ccccvveeriieiiiieeee. 1
18 | 103-2613 Isolator, Side.........ccoveriiiieiiiieeiiecee, 2 39 | 3296-6 Nut, Nyloc 3/8-24.......ccoovviiiiiiiiiiieee, 1
19 | 103-6824-03 WId, Engine Bracket (LH) ............cccc.. 1 40 | 32128-20 Nut, Whizlock 5/16-18 ..........ccccovvveenne. 10
20 | 109-1245 Washer................. 41A | 33114-020 Screw, HH M8-1.25 x 20mm .1
21 | 109-1832 Hose, Air Cleaner 42 | 110-0806 Decal, No Starting Fluid..........ccocceeinnne. 1

Exmark black touch up spray paint — gloss black.
A Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on screws, item #7, #31, #33 & #41

12




COOLING GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 1-513645 Bushing, Fuel Valve............cccccovveennnen. 1 16 | 322-2 Screw, HH 5/16-18 X 5/8.........ccccocuveenne 11
2 | 1-633989 Clamp e 4 17 | 322-23 Screw, HH 5/16-18 X 3 3/4......cccovvvenn 1
3 | 1-643163 Tank, Overflow.........cccoceeevieiinieeenineenn 1 18 | 322-5 Screw, HH 5/16-18 X 1.......cocvvvveviniennns 4
4 | 1-643164 Cap, Overflow Tank .........cccoecveeeiiiniennns 1 19 | 3256-23 Washer, 5/16 SAE ..........ccccoveviiveeninenne 12
5 | 1-643259 Fitting, EIDOW .......occvviiiiiiiiece 1 20 | 3296-29 Nut, Nyloc 5/16-18........ccccevvvvveiiiiennnn. 1
6 | 109-2768 Asm, Radiator W/Decals............c.ccoue... 1 21 | 32128-20 Nut, Whizlock 5/16-18 ...........cccccveennnnn. 4

1-643161 Cap, Radiator...........ccceevvveiiiiieeiiiieee 1 22 | 1-643339 Decal, Belt Routing ..........ccoocveeeviniennnen. 1
7 | 103-8332-03 WId, Radiator SUPPOrt.........cceviuveeeninennn. 1 23 | 98-5954 Decal, Danger.........ccccovvveeinieeeiiiienee. 1
8 | 103-8824 Hose, Upper Radiator ............cccccceeernee. 1 24 | 103-0223 Decal, Shell Coolant............cccccecuveennnen. 1
9 | 103-8825 Hose, Lower Radiator ............cccccuveennnee. 1 25 | 103-2076 Decal, Caution...........ccecuveerieeiiiieene. 1
10 | 109-3497 Asm, Shroud W/Decals.............ccceeennneee. 1 26 | 103-5881 Decal, Guard ........cccoceevvuieeiiiiieiice e, 1
11 | 1-303287 Tie, Cable 51/2 (Small) .......ccccouveerineenne 4 27 | 109-3147 Asm, Radiator Screen............cocceevunenn. 1
12 | 109-2209-03 Bracket, Overflow Bottle..............cceeennee 1 28 | 110-3842 Decal, Antifreeze .........coceeevveeiiiecennnnn. 1
13 | 109-2221 Hose, .31 ID X 14" ..c.ccoiiieiiieeeiee e 1 29 | 3253-3 Washer, Lock 1/4 .......ccccovviiiiniiieinnne 2
14 | 109-2669 Hose, .25 ID X 22" .....cooiieiiiieeeiee e 1 30 | 3253-4 Washer, LoCk 5/16.........ccocceveriieeeiinnenne 5
15 | 321-2 Screw, HH 1/4-20 X 1/2 ...ovviiiiiiiiiiiiens 2 31 | 3256-3 Washer, 5/16 Std........ccccoviiiiiiiiiiiinnnns 4

Exmark black touch up spray paint — gloss black.

13




AUXILIARY HYDRAULIC GROUP

BLUE WIRE
GREEN WIRE

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 1-806005 Hairpin, Cotter.........ooocviiieeeiiiiiieeeeeee 1 8 109-2015 Hose, Hydraulic ............cccooiiiiiiieieiniinns 1
2 | 98-5975 Washer, Spring Disk 3/8 .........cccceeeeenn. 2 9 109-2016 Hose, Hydraulic ............cccooiiiiiiieieiniinns 1
3 | 103-1193 Clip, Loom Half ................. 2 10 | 109-2017 Adapter, Straight............cccocoveviiieninnene 2

44 | 109-2853 Asm, Hydraulic Power Unit .................... 1 109-1284 O-ring (37° Flare #4) ........ccccvcvvevcnnennins 1
5 | 109-0760 Adapter, 90°........coooiiiiiiie e 2 1-603923 O-riNg (SAE #4) c..ooeeiiiiiiiiiiiiiiee 1

109-1284 O-ring (37° Flare #4) .......cccccoevvvviviniennnns 1 11 | 109-2377 Decal , High Pressure Ol ...........c.......... 1
1-603923 O-ring (SAE #4) ..o 1 12 | 109-2663 Terminal, Ring 5/16 ..........ccccoovciieninnnne 2
6 | 109-2812 Asm, Cylinder W/Decal..........ccccceeeeenne 1 13 | 3214 Screw, HH 1/4-20 X 3/4.....ooveveeeiiiiienn. 1
109-2856 Kit, Hyd Cylinder Seal ............ccccceeeeennn. 1 14 | 3234 Screw, HH 3/8-16 X 3/4.......oeveeeiiiiiennnn. 2
7 109-1180 Pin, Cylinder Mount..........ccooveeiiiiiennnne. 1 15 | 3296-42 Nut, NyloC 1/4-20.....oiiiiiiiiiiiiiiiiiieine. 1

& Includes item #12.

14



HYDRAULIC GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 1-413088 SPACEN ...oiiiiiiiiiii e 1 29 | 109-0899 Hose, HydrauliC ...........cccccovviiiiniiennnn. 1
2 | 1-603990 Adapter, Straight..........cccccoociiiiiiiennn. 11 30 | 109-0900 Hose, HydrauliC ...........cccccovviiiinncennne. 1

1-603992 O-Ring (37° Flare #8).........ccocovveevcivrenne 1 31 | 109-0901 Hose, HydrauliC ...........cccccooviiiininennnne. 1
1-603920 O-RiNG (SAE #8) ...cocuvveiiiiiieiieeieeeiee 32 | 109-0902 Hose, Hydraulic ..........ccoceviviiieiiiiiiens 1
3 | 109-4076 Sheave, Idler............... 33 | 109-1008 Hose, Case Drain 2
4 | 1-805004 Washer, Lock 1/4 Heavy 34 | 109-1009 Hose, Hydraulic ............cccooviiiiiiieinnnas 1
5 103-2739 Key, 5mm x 5mm X 32mm .........ccccceeeeen 2 35 | 109-1010 Hose, Hydraulic ............ccoooviiiiiiieininas 1

6A | 30-1710 Setscrew, 5/16-18 X 1 .........evvvevvvvrernnnnnns 4 36@ | 103-9519 Motor, Wheel (RH).......cccceeeiiiiiiiiieaenne 1
7 | 98-5975 Washer, Spring Disk 3/8 ...........ccccceeueee. 1 37@ | 103-9520 Motor, Wheel (LH) ......coooviiniiiiiiiice. 1
8 | 103-1828 Adapter, Running Tee.. 3 38 | 103-2153 Adapter, 90°

1-603921 O-RiNG (SAE #6) ....ccuveerieiiiiiiiieieeiicee 1 103-1020 O-Ring (37° Flare #6)
9 | 109-0582 Asm, Hydraulic Reservoir 1-603920 O-RIiNG (SAE #8)....cocvvieiiiiiiiiiiciiieces 1

W/DeCAl.......ccccuiiiiiiieiiicceec e 1 39 | 109-2202 Sheave ........cocviiiiiiii 2

10 | 103-7615 Asm, Cap W/Gasket ..........ccoeeuviieeenennne 1 40 | 109-4644 Hose, Hydraulic
11 | 103-1949 Gasket, Reservoir Cap. R 41 | 109-4645 Hose, Hydraulic
12 | 103-1988 Clamp, Hose 11/16 .......cccovvvvvverriiieene. 6 42 | 302-40 Zerk, 90° 1/4-28
13 | 103-2146 Element Hydraulic Oil Filter.................... 1 43 | 321-3 Screw, HH 1/4-20 X 5/8................ccc... 2
14 | 103-2155 Adapter, 90°.......cooviiiiiiiee e 2 44 | 321-6 Screw, HH 1/4-20 X 1.....cccovevviiiieiene. 2
15 | 32128-43 Nut, Whizlock 3/8-16.........ccceevveiueennnnnn 4 45 | 323-16 Screw, HH 3/8-16 X 4......ccocevvveeienene.
16 | 103-2259 Head, Filter 1 46 | 323-7 Screw, HH 3/8-16 x 1 1/4.
17 | 103-2916 GUArd, TOP..coveeieieeieeeieesiie e 2 47 | 325-10 Screw, HH 1/2-13 x 2 1/2
18 | 103-3330 Spring, EXtension.........c.cccccoviiiiiiiienn 1 48 | 3231-10 Bolt, Carriage 3/8-16 X 3.........ccocuvvernnnnn. 1
19 | 103-3504 Bearing, Spherical............ccocoeeiviiieninnn. 2 49 | 3231-6 Bolt, Carriage 3/8-16 X 2.........ccccuvvennnnnn. 1
20 | 103-3506 Seal, Single Lip.....c.ccovieeriiiieicenee 50 | 3256-22 Washer, 1/4 SAE
21 | 103-6409 Kit, Pump Idler............ 51 | 3256-26 Washer, 1/2 SAE
22 | 1-303287 Tie, Cable 5 1/2 (Small) 52 | 3256-4 Washer, 3/8 Std.........ccccoeeeeerereenn.
23 | 103-8011 Spacer, SPriNg ......coccvvveeiiiiiniiieenieeens 1 53 | 3290-357 Nut, Whizlock 3/8-16

244 | 103-8357 Pump, Hydro W/Fan (LH) .........ccccceeee 1 54 | 32120-10 Ring, Retaining..............

25+ | 103-8358 Pump, Hydro W/Fan (RH)..........c........... 1 55 | 32128-33 Nut, Whizlock 1/4-20
26 | 106-7159 56 | 32128-49 Nut, Whizlock 1/2-13 ......coceveveereenn. 8
27 | 109-0633-03 57 | 1-523552 Decal, Hydraulic TanK..........cccoocviennnne. 1
28 | 109-0816
Exmark black touch up spray paint — gloss black.

A Use Prolock, Nut Type (P/N 1-840022, .5ml tube) on setscrews, items #6.
® Wheel Motor Service Kits ® Wheel Motor Service Kits

Part No. Description Qty. Part No. Description Qty.

103-9762 Kit, S@al ....viiiiiiiiiiiiciec e 1 103-9765 Nut, Hex Toplock 1-20UNEF-2B................... 1

103-9763 Handle, Actuating...........ccooveriiiiiienee s 1 103-4242 Asm, Wheel Hub W/Studs.........c.cccceeeeeee. 1

103-9764 Clip, Retaining.......coooeiiiiiiiiiiiiiceiiesieeie 1 103-7447 Stud, Wheel 1/2-20 X 1/2 ..ooiiiiiiiiiiiieene, 4
+ Hydro Pump Service Kits + Hydro Pump Service Kits

Part No. Description Qty. Part No. Description Qty.

109-2863 Bearing, Input Shaft PR ..........ccocoeiiiiiiennn. 1 109-2867 Plate, Valve PR ........coooiiiiiiiiieeeeee 1

109-2864 Kit, Cylinder Block 12CC PR........cccocvcuuee. 1 103-7488 Fan, Pump Cooling..........c.cccoovvivinnninininn, 1

109-2865 Bearing, Thrust PR .......cccoveveeeveceeeeeea 103-7489 Guard, Pump Fan......cccccovieiiiiiicee, 1

109-2866 Kit, Overhaul Seal PR

15




HYDRAULIC GROUP

ADD ITEM #52 AS REQUIRED
FOR PROPER ALIGNMENT

INSTALL OPEN END
OF SEAL OUTWARD

30°£5°
20°£5°

VIEW A
(FROM BACK)

VIEWB VIEWC
(FROM LEFTSIDE (FROM RIGHTSIDE
OF LEFT PUMP) OF RIGHT PUMP)
45°5°
10°£5°

VIEWD VIEWE

(FROM LEFTSIDE (FROM RIGHTSIDE

OF FILTER HEAD) OF FILTER HEAD)

50°+5°

(FROM BOTTOM)

16



ELECTRICAL GROUP

*S"- YELLOWRED

*G"-BLACK "
b p* - BLACKMHITE
" - ORANGE *S" - BLACK/GREEN

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 1-303335 Tie, Cable 7 15/16 (Large) ........ccccccvveeen. 20 28 | 33013-00 Nut, Whizlock M8-1.25...........cccocveennnnn. 1
2 | 1-513374 Meter, Engine HOUTS ..........ccceeviineennnen. 1 29 | 109-0742 Contactor, Reversing Polarity ................ 1
3 | 1-543393 Insulator, Solenoid ... 30 | 109-2398 Breaker, Circuit 40A..........ccccoeeveene
4 | 1-543792 Wingnut, Nyloc 1/4-20 31 | 109-2571 Cover, Circuit Breaker
5 | 1-603727 Clip, LOOM ...oiiiiiiieiiieeeie e 2 32 | 110-0811 SWItCH ..o 1
6 | 1-633110 SWILCH 1. 1 33 | 240-3 GrOMMEL ....oeiiiciieee e 1
7 | 1-633111 SWILCH 1. 1 34 | 322-5 Screw, HH 5/16-18 X L.....ccccccvvervvennnennn. 2
8 | 1-633181 Plate, Tapped .......cccccevviieeniieeiiieceee. 2 35 | 3219-2 Nut, HexX 5/16-24.........coccviiiiiiiiiiieinee. 4
9 | 1-643021 Gauge, Temperature...........coceeeeveeeennns 1 36 | 3229-2 Bolt, Carriage 1/4-20 X L......ccceevuvrennnen. 2
10 | 1-643275 Relay, 12VDC 40 AMP...oooriiieeiiieeeninee. 4 37 | 3250-27 Screw, PPH #10-24 X 7/8.......ccccovuveannn 2
11 | 1-805005 Washer, Lock 5/16 Heavy...................... 4 38 | 3256-22 Washer, 1/4 SAE........cccccoiiiiiieien 2
12 | 1-807513 Bolt, Carriage #10-24 X 1/2 .......ccccevneee. 2 39 | 3256-23 Washer, 5/16 SAE .........cccccoeevivieiinnnne 2
13 | 82-2190 Switch 40 | 3290-500 Screw, PPH #10-24 x 5/8. erereenn
14 | 109-4813 Switch 41 | 3296-2 Nut, Nyloc #10-24 ......ccocoviiiiieiiiieen. 6
15 | 100-8070 Cluster, Lights.......ccccooeiiiiiiiiiiiiiies 1 42 | 3296-29 Nut, Nyloc 5/16-18........ccccevvvvveiiiiennnn. 2
16 | 100-8071 Cluster, Lights........cccooeiiiieiiiiiiiies 1 43 | 3296-42 Nut, Nyloc 1/4-20......ccocvieiiiiiiiiiiieiiee. 2
17 | 103-0205 Alarm, Dual Tone 12VDC..............ccu..... 1 44 | 32149-8 Nut, Keps 10-32 Unf YZ......ocovevniennnn. 2
18 | 109-4736 Asm, Switch W/NUE.........oooieiiiiien. 1 45 | 109-1212 Harness, Wiring ........ccocoveeviieeinienennnne. 1
19 | 103-0498 Nut, 1gNItioN........ccoiviiiiiieee e 1 46 | 109-2589 Harness, Auxiliary Hydraulics ................ 1
20 | 103-1159 Cable, Ground (=) ...cccvveerireeeiiiieiiieeenne 1 47 | 1-643178 Cap, INSUIAOr .......oeeiiiieiiiieciieee e 1
21 | 109-3075 Cable, Battery (+)....ccoceeerveeeriiieeiieeenns 1 48 | 103-1340 Insulator, Battery
22 | 109-1898-03 Strap, Battery........ccccveeeeiiiiiiiieieeeeeiins 1 49 | 103-1420 Insulator, Starter
23 | 103-1312 Bolt, Battery Hold Down........... 2 50 | 100-4918
24 | 103-1349 Cable, Engine Ground............cccceveueeennne 1 51 | 109355 Fuse, 15 Amp
25 | 103-2106 Key, Exmark LOgO........cceevruieeiiiieeninnn. 1 52 | 1-816001 Fuse, 20 AMP .evviiveiiiieeeeee e 1
26 | 103-5218 Module, Seat Delay...........cceeeevueeennnen. 1 53 | 103-1368 Fuse, 40 AMP ....ooiiiiiiiiieeeecece e 1
27 | 103-5221 SWItCh, PTO...iiiiiiiiiiiieiiicieecsie s 1 54m | 103-7886 Sender, Temperature.........cccocoeeiieeeanns 1

Exmark black touch up spray paint — gloss black.
& Use dielectric grease on all wiring harness connectors.
B Use Teflon Pipe sealant on Pipe threads on temperature sending unit

17



ELECTRICAL DIAGRAM

NOLLISD X001

18

@V
NG HLIM 035070 RV SSHOLMS
ity b I0MLNOD NOLOW HLO8
o o HLM @S0T0
e s HOLMS TOHLNOD TOHLNGD mo19) (SLHONQVAH)  SSANVH HOLMS ALINVE
z 2000 z B NOLOWH1 | | NOLLON K 3604 IV 0 IBAAVSL  IHOMOVIH 141030
ﬁ_mﬁ_wF_r g1z¢ ﬁ_mﬁ_nF_r 8y v o
' ¥ . V ¥
E TN o cre B
¥ '
v G
B Lrse § ¢ h.uL. = - £z HOLWS OLd 'GAHXIV HIINWOH | A VNIEL
[svez] [Lzevessa] [av] s v €T £2 71 b z | [8v] ZE v 1 AVIOLVES | XVNIREL
,77\4 77 l 3 \477 \4777 AVERMLWNIS | § VNINEL
282 88 2dd 288 KRS mm RRsLLG R4 o5 L] e 2 HOLIMS OLd'GAHXIV ‘H2LINHNOH | | WNINEL
HEE §3 golImBl GeREiE  ai @ : S
o ©H.ﬂ§3§z_u wu 23 8 ] AT ERE mm 8 mm g% Www AVELIVE | 8 NIREL
“ m w m m m m m m T 1 m m m 28 HOUVINSHIVIION | V WNIREL
WS
CIONTI08 [(ro—ovi=onvao [ ! [ | E SNOILOZNNGD  WNIML
¥ILWIE 14
HOLOW
uAwls @vHDJ
A \;
QIONTI0S
[ ] =ELE o
T
ANIDNT — aNNQXD @H_|f_ HOLMS
MOVIGMOTER NOLLINOI
oMo T MOVIGMOTEA
HWINELY J___ JE, T
WNIREEL Om
£ (HOLMS No)
HALMS /N W 02
“dheL
HOLMS
Y
o §+1+8 LIS T
A+x [ veieg N
InoN 30t
— DV LNOYD NOLLISOd
anoL d D)BE——wmwivia L
wna NOVIEMOTIEA
+ UV@mhxx._gb._._ﬁ @0 y
Linouo
: [
i
AR E=Y| z NId o0 lsodave O MRS O AN SHOLOTNNOD
LS =le gfy s
i)
14 3Ma ya ————ovE—{I7() (oantawauve
I ﬂ_ § HOLOVINOD
—ovmame—( ] (awd)daon
. |/~ ENOTER _HN= —(]  aduaoN
b OV TBMOTER —
<=L z LTOA — NHOVISELIH 9
AEN LT LT0A v [
HOLVNELY =P 2l € | , MOVIIMOTIA s 8128
l==Cn v , , YOVTMOTEA V DOOLIF  wnorsswy
: R oramorm — 7 ! COEO e
Iy Ee Sy b iy s Ve
EE] 4 8 S mmmmm B 23 3 mlu ¥ M
' m EE 333 ES gss ] 4 gz
LW e mm + 1 RTRe g -] & T L
HNOH [z N 5% & m B 5
€ Novia m ml g m m
o\ [T 7
' e ® V2 81 Vb ®VZ AV m ¥ v e (0 av) m m ) v
s
lu___ «_,MM,E 5@5 20010 TINGON 188 = Ve 2
z 1 VZio® velosie ey qﬁ <Ef @ <@m
30070
dnaL
dhnd CH10WHO LW EMOB HOLMS HOLTR  HOLMS\  LNdNITINCON OULNGD TINAON
B O ST 10 QN WL old old  Ivas PERES AVEILYIS
IV IHLN
UNO HOLIMG
MOV T8I OL JONVEO0 NI HOLIMS 036070 SIHOLME



ELECTRICAL LOGIC SCHEMATIC

HUMWOHS NOLLEQd YO0
VB woLms Pt
AV
Moo e L E) (rorivan HOLMS ALZNS

MoB)  (SLHONOVIH) O AON 103a
TOMIND Y0P 3SNddVS LTLLNOAZI-VELXTY

(QLOINNOD LON)

E%mhﬁ%
i RINMIH IR I : m::m 1l e

L

s B
E =
L
rL il
i
ThifhT
TIIII1 g
&

] R
. N
+—
ANNOXD S+1+8 LWIS T
i Aex | veled T
3ANON 440}
DV LINDHID NOLLISOd

|
H
el

dAnd
tel ) ) o
1-]
aTdwaL

m/mmﬁ
E

E

£

i

|
j e : g 3 Wm

X

QT IDWHOLV o
HOLMS ULV HIM NHOHS
@SR 0 old e ——
ANRHNS OIMVIOAH XV
N HLMS) EveNEsIa
0L HUMNHOHS



DECALS GROUP

2 3
AWARNING | ( AWARNING )
P Py ny  mrmveneces T -
: A . i gc‘ o :ﬂ(amn serious Injury. 5
Sy 4 & S brasiaememsg \/ﬁJ

3 ST AR ATOB CONTACT
4D ALWAYS SHIELD EYES, FACE. SKIN ANG)
FROM BATTERY. CIGARETTES, FLAMES Of SPAm
COULD CAUSE BATTERY T0 EXPLODE. DO NOT CHARGE

oL

= Lok beitined seet 15 The side before thangies tirscions.

HTDRARIC
LIFT

eXmark.

ol o
Do NOT operate near drop-offs of near water.
“Da NOT operate on siopes greater than 157,
Reduce speec 8nd Las Bxtrame caution on slopes.
-Avald sudden turns of rapid spsed changes.
There is no roll over protecticen when the roll bar s down.
- Atways keep roll bar In the raised and locked position
and use seat bell. .
Flead and follow rollover protection Istructions and warming L /

20

Item | Part No. Description Qty.
1 | 1-523552 Decal, Hydraulic Tank.................... 1
2 | 103-5881 Decal, Rotating Devices................. 1
3 | 103-7218 Decal, Pump Fan Warning............. 1
4 | 109-2355 Decal, Spring Loaded .................... 2
5 | 103-2076 Decal, Caution Hot Surface.... .1
6 | 98-5954 Decal, Missing Cover ..................... 1
7 | 109-2377 Decal, High Pressure Oil................ 1
8 | 109-2360 Decal, Top Console ..........cccoeeneee. 1
9 | 109-3637 Decal, Service Aid ..........cccceeenrnnee. 1
10 | 107-2102 Decal, Folding Rops Warning ... .1
11 | 109-2396 Decal, Pump Drive Release........... 1
12 | 103-0223 Decal, Shell Coolant ...................... 1
13 | 109-2698 Decal, Console ........ccccocvvverveneienienneenne 1
14 | 103-2882 Decal, Exmark LOgO0.......c.ocoviiiuieiiinenns 2

20

21

' : 22
AWARNINGFZ |
o B}

PUMP BELT ROUTING
0 USE BOGRTER CABLES O ADAUST LT CORECT-
JONS WITHOUT PROPER TRABNING. M EVENT OF Al
3 AECET Pt T WATER AND CALL K FArTARCAAN
WMITRATELY, KEEP GUT OF REACH OF CHILGAER
o

|
=3 -%E'-' DIESEL ONLY | 2 5
MUFFLER AND g
Bevars ngios damage /
R —
i

NrNner;:

Item | Part No. Description Qty.
15 | 1-513747 Decal, Battery .........ccccovuveeiiieeinieceen. 1
16 | 1-643339 Decal, Routing Belt...........cccccevvieeennnnn. 1
17 | 107-2112 Decal, Warning .........cccccveeviieeinieeennnnn. 1
18 | 109-2356 Decal, Motion Control ............ccccccevennnee.
19 | 109-2357 Decal, Motion Cntl/Park Brk....

20 | 109-2358 Decal, Ignition.........c.ccovieeenieeeiieceee,
21 | 98-4361 Decal, Warning .........ccoccveevnveeinieeennnne. 2
22 | 103-1636 Decal, Diesel Only ........ccccoovveeiniicennnnn. 1
23 | 1-513746 Decal, MUffler ..........ccccooiiniiiiiiicin,
24 | 110-0806 Decal, No Starting Fluid....

25 | 110-3842 Decal, Antifreeze .........coceeevveeiiiecennnnn.
26 | 109-2114 Decal, Frontrunner...........cccoceeeveeennnen. 2

109-2854 Kit, Decal




SERVICE RECORD

Date

Description of Work Done

Service Done By

21




NOTES

22



© 2006-2007 EXMARK MFG. CO. INC. PART NO. 109-4335 Rev. A
INDUSTRIAL PARK BOX 808 (402) 223-6300

BEATRICE, NE 68310

ALL RIGHTS RESERVED PRINTED IN U.S.A.

SEE EXMARK'S COMPLETE
LINE OF ACCESSORIES

RIDING ACCESSORIES

CUSTOM RIDE SEAT SUSPENSION SYSTEM
DECK LIFT ASSIST KIT

HITCH KIT
LIGHT KIT
MICRO-MULCH SYSTEM
ROLL OVER PROTECTION SYSTEM (ROPS)
SNOW BLADE
SUN SHADE
TRASH CONTAINER
TURF STRIPER
ULTRA VAC COLLECTION SYSTEM
ULTRA VAC QUICK DISPOSAL SYSTEM

WALK BEHIND ACCESSORIES

GRASS CATCHER
MICRO-MULCH SYSTEM
STEERABLE SULKY
SULKY HITCH KIT
TURF STRIPER
STANDON

Check us out on the Web:
www.exmark.com

FAX (402) 223-5489

Ak

MFG. CO.




